Ve

FANTOM

EP-4WD == 1-33

1:12 Scale Radio Controlled Electric Powered 4WD Racing Car

INSTRUCTION MANUAL
#H 1L/ EREREAE

el EE—

o g e s e T

XCERRMICZDFHAEZR BHRACBED+THCEREL TS W,

Before beginning assembly, please read these instructions thoroughly.

.

HERERD o

~N
OIS TIBICEHIEL THDE T, XUTF Y AP/\—=Y DIBEDIRIC OA VT F RPNV RMET BRIFE. EAPTRERES IBNELS
SECULTLEETW, XUTFYAPHEITORENRHIE. BELKS [CRxEMITF TSRS,
OIRFEED U EEH1—F—EAZE ThMLEDbEZE L,

@ Take care not to lose parts or screws etc. when performing

. . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling

®
this model should contact their Kyosho distributor or hobby shop. ICYDSHD

HE FINEST RADIO CONTROL MODELS

J
. FEBRMREEET 25N H D EI, *Specifications are subject to change without prior notice!

(f15%)
© Copyright 2025 KYOSHO CORPORATION / 2 SEMTiR &R
30640-MMO1

No.30640



RE2Df-HDIEHIE

SAFETY PRECAUTIONS

11T - ETORIICBT BRHFLEEL,
Please read carefully before assembling and operating your model.

BgE<T—-7 EGPEFICERGHREDNRET SURMLIHZBRERLET,
WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bik<w—7 CEHPHEORR L LS. ROTEWTEWT EEZTRLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage
or accidents.
@ COEmIE. ARNGERIENRRL T, MATRHYVEEA !

This product is a fully functional radio control model. It is not a toy!

@ ZOERERLETEHIC. ETHOMEIITY, ETEROAVTF VR, 7T 3V EEBTHEVET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@ 7 IVAVEBHPRBRADEMIE. FELHSZRDEXEGERD RN, REPR (BRK) RhOTEELSIBHYET,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBMERLICHUR S IeHITTRDOEEEZ, BT HFY T,

In order to operate the model safely, adhere to following instructions:

r

Warning !

*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:

=5 ] *ZDRPEFSHEVEEGPIBICEALGRENRET 2TMHI S 5RBERLET.

P {EIT CRIC T SRR Z R E THHA TV, Ffeo HIITICRE
N7 BEZER M TWBAILT FNA A ZEZIFHERICHEII T
ZEL,

Before you begin, read the manual thoroughly. First time builders should
seek advice from modelers who have experience in assembling models.

ik

PROHIBITED

P NETFERRP. ED BB N ETDT, THERELTIEEL,
e, NEBRBFROWVBIHZIATOIEE - REFEIFTIREL,
This product includes many small, sharp objects, so it should be kept out
of the reach of children.

1
PROHIBITED

B> TR - DRITHER T LEWTSREL,
RIEOERNGEDRREICHEY ET,
Never disassemble or install batteries with the polarity reversed.
It's hazardous and will cause damage to the batteries and/or electronics.

Hik

PROHIBITED

1\

P-EE - ATH - HRDIEL TIEETERHEVTLREL,
EHDRRETVET,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

N 7




| XX
Z -
[/ ‘ QE:
EQ A
7 —
(/ =k

/i}/ PROHIBITED

P 7O RGO EMFZEN D E UV,
BANESTLHEY bO—ILATEELZY .. REPEHEDRAIC
"YVEY,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

Rk

PROHIBITED

P EDEIENSH LLE,
FICETZRLELTREAZANTLLEY, BRREFHADEEETEE
% & BOBHEPERORRICE Y ET,
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

ik
PROHIBITED
P ETETETEWIF WG, /
1.BROEL. RBEE,
2L.ERN, BEWETA,
XANTAZEEZRANICGEVET, oo EIbLIEY . ADKKICGEY FT,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:
1. in residential districts and parks!
2. indoors and in limited space!
\ * Non-observance of the above may be cause for personal injuries and property damages. y
( SR N N o ey .
== *BREOT HEDRBRRHIEDTH, ROT EEBTEFYLSIEEL,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
e A
2t 2k
PROHIBITED PROHIBITED
BB L TV BERD I, PG EEANGTNTLIEEL, P ETEROE—2—PAE—FOY FO—F— @A EO>TWVEDT,
Do not put fingers or any objects inside rotating and moving parts! EOEBVWTLEEY, v7 FOBNAH Y ET,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
N\ J
( Sy = o Y
EE “ZOBIPEFS GV EEEREORESIE. MEFHHRET ZBNHEYET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
e N

BHyR—PZ /= FIAN—GEETEDERYIRNIETERLT
<fe&Ewy,
All tools require careful handling to avoid injury.

ik

PROHIBITED

P 2R Y HERIEFEADBKICHIER L. FEETOTIREL,

Painting must be done only in a well-ventilated area.

w\



B ETHRP. ETTEEVRKIEANTERA Y FEOFFICL, BIRLRE
HOBMZERY AL TILEN, RIFFIPEBOHRR - RENG LB
TIHEHHIET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

Fik
PROHIBITED

7T FDEECT HET BENDH Y T D TEMEISEDIF Y
LBEWLWTLEEL,
Do not point the antenna towards another person.

ik
PROHIBITED
P ETEE. BTRT A EEELTLEEL,
Always run your car with the body shell mounted!
ik
PROHIBITED

P> TEEDHFATDETIE. BEDFERCEY ETDTHPHIZEL,
A Y—CDBGEIBEDEZITNWSRET A,
<ORHh. Wi, BRDZWNET S,
cKfEEY B
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

Fik
PROHIBITED

B E LR ODIE TRETEEEVTIREL,
BEICEKY Y FA—IVRBETREDREICE Y &Y,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may
cause injury.

2k
PROHIBITED

P REEDS L ZAGMPREEDBWEAE EERBEDREIZ LEWVWT
fEELy,
Do not store this model in hot or humid conditions, or in direct sunlight.

P EHIRIIC. EEDOEXENMEA TWEWHDRERL T ZEL,
Check all screws, nuts etc. on a regular basis for looseness.

B EA T2 3 > IN—Y LN DMARREFROBCEIF LGN T EEL,
HEEDRREGY T,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.

i g




fthicZ % Z 540/ ITEMS REQUIRED FOR OPERATION

MBI CICRELGTE

Tools required

ERT2ITEOREWLICIE. T3ERELTSREEY,
CAUTION: Handle tools carefully!

AE
Fv FZA>TWAIE —hRMETE 7€) —
TOOLS INCLUDED Tools ACCESSORIES
| v 1% | Pr eV Il No0.96508 Il No.96509
Hex Wrenches Needle Nose Pliers HGY a4~ TR DVIIART)TT1)R
HG JOINT GREASE ONE WAY BEARING GREASE
Il No.36231 B 5527 —7(12mmiE)

@9@

WRA—)LLVF
Wheel Wrench

=
e
2

®

£
/'\ EF2020
@.e
| PERAYS
Shock Wrench
EF253MO EF253M@® I

2F v VY —RIESC(RE— ROV bO—5—) SRR (7 0R)

BAHYZ—FA47T
Sharp Hobby Knife

(777777777 T o]

BIAFARZA/\—
Flat Head Driver

2mm:x:::::@:@

W7SARSAN—
Phillips Driver #1

s

Ik 2057
Toothpick

m

Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller).

Q@ZDF Y MIUX2F v+ FIVP—RIESCOTORNAETT
@This kit requires a 2 channel radio control set with 1 servo and 1ESC.

@7 ORDERWE, TORIENBORAZFESEIC LTIREL,
@For more information on the transmitter, kindly refer to the

instruction manual of the transmitter.

No.82147

Syncro 2.4GHz KT-231P+/Syncro KRG-331
Tx/Rx Set (XZfEMHt v 1)

TX/RX Set

|_PeSET

Transmitter
.

SPFATIVI)—X—
SP KNIFE EDGE REAMER

GLASS TAPE

W EEEES ax>0vy
Instant Glue  Thread lock

Bl No.EFW015
RA—=IVL > F(5/5.5/12mm)
Wheel Wrench (5/5.5/12mm)

2R

Paint

ORT 1 DERE|CIE
RUAH—RZA ME
ZERHOBETYT,

@For painting the body,
use polycarbonate
paints for models!

00 ©00000000000000000000000000000000000000000000000000000000000000
©00000000000000000000000000000000000000000000000000000000000000

0000000000000 000000000000000000000OCOCGIOIOIOIOIEOIOIEOIOIEOIOIEOIOITOLS

./J\_;-ﬂ"j'—/j'\ 31~45mm
Small Size Servo
No.82278
= ZH—7RKS3031-04M
Mini Servo

W/ ERZER
Small Size Receiver
No.82135
Syncro KR-331 S{EH(B)
Receiver

MAX 16.5mm
No.82146
Syncro KRG-331 ¥+ D R{EH(ER)
Receiver with Gyro

7= Vw1 ) —
W ETARE/NY T VAX

Battery Iw
|

Al
110~138mm

No. 71322B

No. 71324B

No. GAB4202

W SRR
Battery Charger

EREIZN\yT)—|TBLFRBRZEERALTIEEL,
Use the suitable battery charger for your battery.

GAB4202, GAB1202PBZ R E T 25 & & A B %

i< 728 GACO100D Gens ace LiPo/\w T —TOF 92—
ERTERALTEEL,

Always use battery protector GAC0100D Gens ace

LiPo battery protector when charging GAB4202 or
GAB1202PB.

KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH /\w 71—
KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH /\w 71—
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery
Gens ace LiPo 4000 A kL — /X% (60C/7.4V)

Gens ace LiPo 4000 Straight Pack (60C/7.4V)

| No. GAB1202PB Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG)

Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG)

BE—4%— EBSC(RE—FI> btE—F—)
Motor / Electric speed controller

75 LAE—%2— Brushless Motor

AE—FarrOo—5—

ESC

HEAT SV LAE—R—:21.5T

Compartible Blushless motor : 21.5T
No.37035
IV V480GOLDT Z ¥ L RAE—42—21.5T
LE MANS 480GOLD Brushless Motor 21.5T

¥ 7R 17mm
Shaft Length : 17mm
KUY TPDRE

15mmblE

~—

I—

Required shaft length

15mm or more

No.82262-120
L= 25824 =r—71.120mm)
Racing Sensor Cable(120mm)

%

No.37051B
JUR> 2405 ESC
(60A/MAX13.5%—2)
LE MANS 240S ESC
(60A/MAX13.5Turn)

Can be fixed to the chassis
with screws.




7OXRD#%#(E PREPARE RADIO TRANSMISSION

@ /ORETDIEFICLIzD>TEY FLET,
Set up the radio as explained below.

MKT-231PHXfER E KRI31ZMEME. 75V LAE—2—%&AIICEHHA
This manual uses KT-231P+, KR331 and brushless motor as examples.

. NV BRZY
|
| =
ON F - ]
P A 1
g ~ I
OB =7 I
i e\ 1N 1

Binding Button

1

1

ﬂ I
2 _LED :
_. LED Lamp !
- 1

1

1

o

TJxAIbE—TRZ2
Fail Safe Button

\ -
""""" {} WAy TU—
Battery \
WAC-FIvhO-5-E60 ) E;. W H—r—T
Electronic Speed Controller (ESC) Sensor Cable
| =
= Y |
— &
Wx{ER & )y
ﬁ Transmitter
L [ W7 WE—%—
= Switch Motor
C OFF
© c =
=z)caf L P
W77V 7Y —R B Antenna
Steering Servo Receiver
= WA YTAVITRT AV
Binding Stick
@ladh HHF @START
XEHICENELY T B, Insert batteries into the Transmitter.
Y —R/ESCO— FZREHIC DR, Connect the Servo/ESC Plug to the Receiver.
M LERRICEY TS, Set trims of transmitter to center.
EEHDRXA v FERANS, Switch "ON" the Transmitter.
Ny 71— LESCEERTT B, Connect the Battery Plug to ESC.
B ESCOR A1 v F%HAND, @ Switch "ON" the Electronic Speed Controler.
NAYT42T9 %, Binding.
BiEsCEwy 7Y T B, B Setup the ESC.
M) A—ZEH L TE—R2—HEWN TV B HHER, EJ Operate the Throttle Trigger to check if the Motor move correctly.
INY RIVEEIH LT —RHOBIWNT WS HHERR, Operate the Steering Wheel to check if the Servo move correctly.
@it hH HHF @FINISH
ESCDR A v FZH5, Swith "OFF" the Electronic Speed Controler.
EIEWDRA Y FaY)S, Swith "OFF" the Transmitter.

> 70Kty FEEAGE. E—4—8&K Ny T U—EERTAC Y FONICT BRIC, 47
Vv Y—ZBOEICEE, FAVEFI—VDEETSESICLTEEL,
B When installing your radio system in your model, always make sure to set your model on
a stand so the wheels and the chain are free from any traction before turning on your

Caution X X " A
radio and or connecting your motor for the first time.




$H37 THIDE= / BEFORE YOU BEGIN

B TORNCTEDZ EISEFRELTLREE L,

O DFHPEZE R Fidr. WEZEET B,
O+ FDARZEHEL BB,

¥A—AR. FROHWE LTS5, BEVROOIRFED . Hit [1—F— K= FTTERILEL,
ONELGRRBOHLT A REMEZHENE S IKREBEICLTHELEDSETI TS, .

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s construction. \
@Check the kit contents. Should any parts be missing, contact the retail shop from /—\
where the model was purchased.
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

Fv MR FEPREDES EXPIIRR DS ATV Y, SHBAEICRETRDHYE T D THRLTHSEITTTLLEL,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@ /\YERE DY+ X / OTHER HARDWARE

3x10mm EX 3x12mm 95 EX 3mm Dy v—-Fvhk E2 EUVYS 4.8mm R—)b 5x10mm N7 >4

Screw F/H Screw Washer * Nut E-ring Ball Ball Bearing
5mm

L o ! + ~
Ot i Ohem - @r-l@ i~ 20 G]

) 10mm
Ot X DESE /SCREWS
REVEX FryvTER YR yhEX
Button Screw Cap Screw Flat Head (F/H) Screw Set Screw
Ofmm O(jm (o)|m o
& DEHA

Explanation of the part number

BEHN\—UHEy b ENTWERE

ST TZRAFvIIN—Y DEE
Part number of plastic parts with a runner. EF219

S
] ‘

©

Part number by which different
parts are set selling.

EF219S

l 0O 00O

EF219S@© x3

EF201)=—

EF201B
Bumper & Servo Saver Plastic Parts Set (FANTOM EP)
NI =R AN=T 5=y (777 b EP) !

SEAEICEON TSI — 7 DA

Symbols used throughout the instruction manual, comprise:

FE LTI CAR, E 2IOvIHIERS, [E] BT,

Pay close attention Apply threadlocker True-to-scale diagram.
here! (screw cement).

RAEITER, Y 4 BREEERTEE TS, ‘ Czpvb93,
Note the direction. {CA Apply instant glue Y@ Cut off shaded portion.

(CA glue, super glue).
ESEITHIITS, RUBB A dho ? 2mmDNEHVHS (),
Assemble in the s X Must be purchased omm Drill holes with the

pecified order. separately! Specified diameter.

JIVRAZED,
Apply grease.

@ﬂ "

Body Mount A
RTA—TVMA

o)

EF219S@® x4
Body Mount Washer
RTA— TV TYy T v—

O 00O

S——7

H
EF219S0®

Body Mount B
RTF4—UVB

EF219S
Body Mount Set (FANTOM EP)
RTARTV M2y b (777 M EP)

2ty MEITTS(f),
X2 Assemble as many

times as specified.

m AR,
For Right.
. ERIA,
L For Left.
EBRCELSICHEIITS,
Assemble left and right

sides the same way.




Screws, Bearings / %I ~\7) a5

om  Om

(jamu

# TECDEEIZSPARE PARTS BAGHEEHE R .

*%The quantities below don't include the spare parts bag.

©ll

©f

EFW007-71 x1

Ball Diff Spur Gear 48Px71T
R—=IVT 7 RIN—F+ 48Px71T

EF2020 X1
Rear Sprocket
UvR707 v

Plastic Parts / 75 AF v I1x—Y

1-S12605H x10 1-S33006H x6 1-S02608TPB x1 EFW007-04@ x4 EF239S@ x4
?}}gtgrég\c(ri\\yg—lxe;dMZ.GXS) Flat Head Screw (Hex/M3x6) TP Bind Screw(M2.6x8) Washer M2.6x5x0.5 Nylon Nut M2 BRGA405F x1
- ¢ HPIER (N\YIR) TP/ FER e FARZTIE Flange Bearing(4x8x3)
! A TSUINRTIY
EF230Q/EF238S0 x3 EF239S@ x2 1-W260705 x10 EFW007-049 x3
Button Screw(Hex/M2.5x8) 1-S33008H x15 Flat Head Screw (Hex/M2x10) Washer M2.6x7x0.5 Nylon Nut(M2.5x2.0)
REVER(\IR) Flat Head Screw (HexM3x8) ~ #ER (A\w5R) TS FoavFok
HSEZ (AVHR) BRG410 x3
. (Immm o©1m e | | Shield Bearing(6x10x3)
et .I[)mlmm 1-553003 x3 SmILRRFYDY
- X Set Screw (M3x3) 1-N3033N x6
Buton Screw(Hex M) 1 S93012H X3 b EF211@/EF2130 x4 Nylon NULM3
REVER Flat Head Screw (Hex/M3x12) W\gfhﬂ_MGXBXO.S FAOvFuhk @ y
PSER (NFR) © I 7
. (]mmm 1-853014 x2 ° BROAT 32
il Set Screw (M3x14)
1-S13012H x1 EF239S0 x2 LYrER Black ' Shlelﬂl‘:jv\airwg(;ix12x4)
Bution Screw(HexM3x12) o0 Screw(M2x12) 1-W300805 X5 e
REVER FruTER Washer(M3x8x0.5) 96647 x3
TyS— X .
7 Si 10x12x0.2mm Shim
) ilver @ SN
Emmm EF2350 x2
1-832606H x4 EFW007-03@ x2 Washer 3.3x8x0.3 1-E015 x2
ﬂit S;agi\?c;r;w (Hex/M2.6x6) - CAP M2.6x6mm TyTr— E-Ring(E1.5) BRGO 2
FEAITA) FrUTER BV¥Y Shield Be);ring(6x1 5x5)
/ A S VAT
(@) ©(Jum = ’
EF23350 x4 1-S23006 x2 EFWO007-04@ x1
Flat Head Screw (Hex/M2.6x10) Cap Screw(M3x6) EFW022-010) x3 Lo 0“’;; 0 CripRing EFW007-07 x16
HSER (AVIR) A gxllOXO.me Shim El)‘/jg - O/ Stee-jl-BaE 1-8inch
TI7HR—)

EF2020 x1
Wheel Wrench
RA—=ILLVF

EF2020 x1
Sprocket Guide
A7a7ybHAR

O— O
© ©

EF2050@ x1
Upper Suspension Arm
TYIN=T AR 23> T7— 1A

EFW023@ x1
Carbon Main Chassis
H—RY A V03—

[m]

EFW0230 x1
Front Plate
JavhL—k

EF201B x1
Bumper Set 23T
INVIN—ty b 23
EF230 g
Servo Saver
(o] —Rt—/\—
[¢) ) @j B
o S0 0069 () @0 (€]
EFW022@ x1 EF240S-01 @
3P Chassis Joint Rear Shock Part (h) 181 o o
PIvI—TaAvb Uy oa3vy IN—Y

EFWOZSG x2

f@ Q Cf — \D
2 EF2050 x1

Lower Suspension Arm
— V=Y A3V — I

EF253M@ x1

Caster J|g
FrRE2—

ARE

Mount Spacer F1.5
IV IAR—H—F15

©
1708B x1

Antenna pipe
TOTFINAT

EF253M@® x1

Rear ABar Plate M
EF253M® x1 Y AN—=TL—M
Shock Wrench EFWO017 x1
avyLUF Carbon Upper Plate

A—RITYIN=T v+




Metal Parts, ETC / AZ)Lix\—Y

== 00 [ Im ?’jﬂﬂm@m [@]IU] @)

King Pin Ext MXWO007 x4  EF213@ x1 EF2130 x1
*25JEVExt 4.8BrassBall FrontWheel ShaftL  Front Wheel ShaftR ~ EF211@ x1 EF2110® x1 EF244S x3 EFW007S-05 x1
4875AK—IL FOVMRA—ILYv T 7OV RRA—L¥% 7R FrontWheel Hub L Front Wheel Hub R~ LW Wheel Nut 6mm Ball Diff Wheel Bolt
TJOVRRA—ILN\TL 7AVbRA—bN\TR  BER—VFUE emmAR—LFIRA—ILRIVE
: Oll ©f
() EFW007-04@® X1 EFW007S-030 x1 EFW007-04@ x1  EFWO007-04® x1 EF242S@ x1
EFW007S-03@ x1 . 6mm Rear Shaft Collar ~ Bushing 6x8 Thrust Spacer Damper Ball
EFW0075-02 6mm Ball Diff Hub L Bearing Collar 6mm YT v T AS—  Tuis ASZfAN—H— BNl
-02 x1 smmAR—/LFTN\TL NTVZTHZ=
e
EF239SO x2 | °°°°| | °°0°| .|:|
Tie Rod M2x35
II:]] 210y R w, EF219S@® x3 EF219S® x1 EF219S@ x2 EFW0220 x2
Body Mount A Body Mount B Body Mount Washer Washer D 3x10x2mm
EF237 x1 urot9 x4 92638 x8 RFA—RV A Rrr—< kB RFA—R I TvTn—  DvS—
Front Axle Ext Flange Metal 3x6mm Snap Pin 6mm
TAVINTIRIVE TV IARIV 2FvTEY
EFW0220 x4
O ‘ t Deck Post
< TvFRAL
$C222-02B0O x1
EFW0140 x1

EFW014© x1 -~ Shock Spring
Threaded Shock Body Shock Cap EFX:/]MA“CI?JS);; EF234 x1 wIRTYIY
HBEAY2YIRT(— vavrEess 7\p7| )9/77]»:)1,7\9_ Front Sprocket Ext
[l I 7aY X785y Mext
EF240S-010 x1
Shock Shaft ©( | — i EFW022-01@ x1  EFW022-01@ X1 EF2300 x2
v Tk EF239S@ x2 3P‘Chass‘|s Fl_ang‘ei\A 3P FlfngiCoﬂar Servo Saver Spring
Coflar Ao o 2050 x2 EFW007-04@ x1  EF243x2 PUY—YTSVIA IPTSYINT— H—Re— TS
- - Knuckle Stopper Tensionner Spring  Front Spring M
h7— FUHILA b~ FULAVATUVY  TAVRRTUVIM
o EFW022-010 x2
O-Ring Holder
EF222 x1 EF214B x1 OUVTRIVE—

Pinion Gear 21T 48P Long FrontAxle L

E-FrvFvorvy A cFIRIVL E

EFW007S-01© x1 EF238S@ x2  EFW007-06 x2
6mm Carbon Diff. Axle Servo Mount B Diff Ring

6mm A—R> FTITIRIV \ pvookg  2MRING
' EF233S@ x1 EF233S0@ x1 . QO
P Rear Axle Mount R Rear Mount Bridge

P THRILRTY R UPRIUT)vY EF207SO x1 EF207SO® x1 EF2390 x2 EF245S x2

@ S Front Axle Mount R Front Axle Mount L F Mount Spacer ~ Knuckle Arm

SR O S > TOVRPORIRIVIR  TAVRTIRIR IV Fgis fZN—t—  Fos )l T—Ls
EFW0220 x1 N
3P Chassis Joint

EF23350 x1 —~O Ml S N EF218B x1

Rear Axle Mount L d D Ladder Chain

DY 7RIV ML ® Q Fr—v

0 EF233S6 x1 EF242S0 x1

Shock Stay Antena Wire @ ]
3yORT— TYFFIAY—

Rubber Parts, ETC / 51\—Ix—Y . ZDfts

oL Ol

ORGO2BK x3 ORGO3B x2

O-Ring(P2/Black) _Ri Al
U4 (PUTZY) 8.%",79('33/&6"96)

EFW014® x1 SC222-04 x1
e Adjuster O-Ring Shock Gasket 10mm
OorRGO2CLx1  \\ ] TI¥RZ—0UVYT 3y HRS Y 10mm
Silicone O-Ring(P2/Clear)
)05 PUH)T)  EFW022-01Q x1 EFTHOO1BKx2 i EFTHO05BK x2 .
S8 O-Ring Orange (70°) Pre-Shaped Front Tire H38 Pre-Shaped Rear Tire L25
70OV A H3S A RERE A2 A7 L25° A REEE

U S8OUVY FLVY
EF022.010) x1 e High Dur bility Ball Diff Grease (10g)

Ri 70° High Durability Ball Diff.Grease (10g
S syiing Orange (70°) 94752 x1 A AR —IL7 75 R (100)

Waterproofing Tape
ggv(‘)’?éi'ogzcx; ooy PAOUTFT SIL0300-8 x1
0' 805 T59s ,é\ gfifg’;iro,r'h#‘o’oo
EFW022-010 x1 S oo
S5 O-Ring Black (90°) Glass Tape = — 96441C #300cst
T~ng b'a HERIFBYEL A, x1
50027 T5vy 55 17—-—’)7“ Not sold separately Sponge Tape

ARVIT=T




FvIIV7— L
Knuckle Arm RA—=IVLVF RDER7EHY FLTUIVBELE T,
Wheel Wrench Cut off part of the figure.

EF211@/EF213@ @

1-512605H
BH M2.6X5mm

@ EF2110 O EF21OIEF213@
~S

EF2130@

1-812605H
BH M2.6X5mm

EF2130

Cf @ EF211@/EF213@
EF211@/EF2130@ m /

Option Parts / 77> 3> /\—Y
EFWOO 4 BRGO34& sk
Instead of BRG034
579 v —ENE A, (D

#Not use washers.
ERLEBARABLYF 2mm%E
Call EoTLoDW ERBHTT,
sl Tighten Wheel Hub using

BRATAVE @) %2 ) 2mm hex wrench.
r.g- Left (the reverse) screw with a groove line B ZVmUE)ZY
‘ For Left side (without a groove line)

Front Double Bearing (Gold/2pcs/FANTOM EP-4WD)
70/ ETIWATYYG (T=IVER A 77 M EP-4WD)

708517
Front Drive

EF205@ E %
<

1-$32606H
I FH M2.6x6mm
EF205@
\Js/,\/ EF205@
EF237 @
EF234 @
" . N ooy BRG4OSF 1
EF234RERD T I AT IS % y <l

N

> 5

rg- ICIRBIRDEAY U RERH LET. ¢ EF23950
sl Apply special grease (sold separately) y

E

to the one-way bearing inside of #EF234. @ s ?F;ﬁ?fig BEELEY.
SR

g?\io\?Vay Bearing Grease 2 Attach with small

DVITANTYVGGYR amount of super glue.

Or

&rds UT019 (S

96510 N

High Durability Ball Diff.Grease
BMAER—ILT TR

Option Parts / 77> 3> /\—Y ;Y
EF20500L i @ )
EFW005 Instead of EF20500 1-E020—— =2 &
E-Ring E2 EF205®

FH M3x6mm

1-533006H A v
E FH M3x6mm ]
=
Carbon Suspension Arm (FANTOM EP-4WD) 9 1-£020 @5

H—RIHAT—Ls (77 L EP-4WD) E-Ring E2

! ! 1-833006H

10




7aYhR3147 - 2
Front Drive i DEO XIOVIREMTET,

E (BI5EY)
(-

Apply small amount of thread lock.
(Sold separately)

#2IOvIBINEHFHBERL—RIEEN LIRS
DTEELTLEEL,

*If the thread lock agent protrudes, the steering
will not move smoothly, so be careful.

R RIAY) EF243
For Right side
(with a groove line)

J
YEDT)AEATIET,
(BUFEY)
Apply small amount of grease.

(Sold separately)

1-W260705
Washer C,J"D 3 >
M2.6x7x0.5 /
EF2350 II
Option Parts / 77> a>i\—Y | EF2350@ 1-W260705

ERRVEL)
For Left side
W\ (without a groove line)

EFW013 Instead of 7243
DEDTIAEMIET,

@) @ S/Pink RIEY)
Apply small amount of grease.
@ @ H/BI (Sold separately) —
ue

96508 EF2350) 1-W260705
Front Spring Set (S-Pink/H-Blue/Ext) HG Joint Grease |12 Xﬂvgzrgx 03 EF235@ II
70V ATy M SEVIH 7 IV—/Ext) HGY 31/ FMA i i

ATTITRAOY R

Steering Tie Rod @
¢ E'I;zses@/vvxwow [EI r.g‘ 17.0 mm |E
gfj% RFTYTEAOYE
( I
EF201BH @\

Steering Tie Rod
EF239S®

2x35mm

|

RAFTITRAAY R

Steering Tie Rod
N EF2018H
EF2398®/WXW007®/'® m
48
—hRt—/\— RFTYGH—R
Servo Saver @ Il Steering Servo EF238S©

1-W260705
M2.6x7x0.5mm

P
H—Rk—> -
Servo Horn 1-512605H
BH M2.6x5mm
EF230@ 23T EF2300 25T
SANWA. KO  FUTABA.KYOSHO

RTTIGH—R
Steering Servo

(- N
H—RILEbE L ER%E(E 1-W260705
' LWET, N M2.6x7x0.5mm
sdlll Match the screw with servo \
e.

P 1-S12605H
@]mmmm BH M2.6x5mm
EF230Q \¢ -

BS M2.6x8mm

)

@ (pumn (o)

1-S02608TPB  1-S13008H
TPB M2.6x8mm BS M3x8mm

Assembled BY—RDZa—+3IL%E
g HLTHEET,

Ol The steering servo is in
mMESDES. 2
Match the shape. neutral position.

1



ﬂ JOVMRSAT
Front Drive

Body Mount Washer

RS BELET. (RE15)

2mm OE S HBRHNTEXT,

The number is adjusted according to the

body. 1 piece as standard.

Itis able to adjust the height of 2mm.

EF201B8H

1-S33012H
FH M3x12mm

N

EFW023@

S

EFW0230

1-S33008H
? FH M3x8mm

L 9

HZ?T’U‘/’?“#—/‘R?#/F
Steering Servo Mount

G H—RORZRICEDE TRUHITET,
=l Install according to the shape of the servo.

FUTABA BLS-CH600

or
SANWA PGS-HX

1-S33008H
FH M3x8mm
210)

B O s

BH M2.5x8mm

12




BZ?T’UV'?#—/'J'R‘?'T/F 1.5}
Steering Servo Mount i ©FEF239s0

= C
@D“WW RFTFYIH ATy R AP M2x12mm

Steering Tie Rod
EF2395Q 9 /(_C\\ ¢(2
FH M2x10mm ——=) D

@l
EF2390

4x2.2mm
EF239S@

CAP M2x12mm _
EF239S@

M2

ATTIGEA4OY FORE T —A%RELET,
' Adjust steering tie rods length for toe angle.

®» @B

EF239S@
M2
EF202Q =
RATTI T —R e 2—IcEhETEELET,
rz‘ Mount the steering servo on center of the chaccis.
C ]

E—H2—<UVh
Motor Mount

HRLFI—VOREIE2RN—IBER,
rg- Refer page 22 for ride height and chain
Sl length adjustment.

Odh LRIl BIc ey FLET,
Set as a logo will be the upper side.

Acro8

BRG410 @\
6x10x3mm

3;%

EF233S@
M2.6x10mm

EF233S®

Odh LRIl BRIy FLET,
Set as a logo will be the upper side.

BEF201BE]

O,

Ol

BRG410
6x10x3mm

1-S13008H
BH M3x8mm

EF233S@
FH M2.6x10mm

EF253MO E

1-S33008H
E FH M3x8mm9

13




Motor Mount
1-N3033N 1-W300805
1'E(_)20 @/ M3 Washer
EFW0220 E-Ring E2 M3x8x0.5 @
1-E020
E-Ring E2

el
ORGO3B \
P3 Orange

S

EFW022-01G§

1-N3033N e |
M3 EFw022.010” (<>)

o) .
s H e

(=) —O0RG03B
| P3 Orange

EFW022010, &

=)

1-W300805
Washer

M3x8x0.5
€ ol
| EFW022-010
g / | S5 Black
E % EFW022-01Q

1-S33008H [ 4 ™\ 1-S33012H 6x10x0.2mm x3pcs
FH M3x8mm@ Q FH M3x12mm

Refer page 21 for rear
A-bar adjustment.

r._ P21 EBEICAN—ERAELET,
3
(-

T7YIN—TYF
Upper Deck

EF219SO®

TUTFHINATZERBTS ,
' BRICEWMIIEY,
snfll Install when using the 7
antenna pipe. g<t>
EF201BH EFW0220
1-S53014
SS M3x14mm

EF242S0©

N

1-S33006H
FH M3x6mm

9 EFWO017

E 1-S13008H g
BH M3x8mm

1-W300805

1-853014
SS M3x14mm

Washer

1-S33006H

‘ l
M3x8x0.5 GLD 1-W300805  1.513008H Y
Washer BH M3x8mm 9 mm
M3x8x0.5
EFW0220 EFW0220
S EFW0220
EFW0220 u‘ﬂ

~

J

FH M3x6mm

A
©6

14




mrwx"—;—\y#
Upper Deck

1-S33008H
FH M3x8mm

=77
Ball Differential

EFW007-07 x16
PSS
l R ocl
E [A
EFW007-71 @*

A
EFW007-06( <|> )
I

H/@

BRG410
6x10x3mm

EFW007S-010 V.

96510
Ball Diff. Grease
R=ILTTHIR

A

g@

T EEE!
el BEHKHOHEERLE T,

—
@9 -
Sl Do not over tighten!

Check and makes sure é \ |[B

it move smoothly.

8 EFW007-04@
M2.5x2.0
NVFT—E @
? ’JS‘\LE?'D EFWOO7-046
S Squeeze once EFW007-04@
with pliers. Washer
M2.6x5x0.5

7L —tommEicR—Ib
TIIVREESRYKT,
Apply ball diff grease to
both sides of the plate.
BRG411
6x12x4mm

96510
Ball Diff. Grease
R—=ILTTHIR

DR—IBBEILR—-IVT 7%
AELEY,

Ball Differential adjustment,
reference in page 22.

HIITE
Assembled

EFW007S-02

BRG411
6x12x4mm

96647 x3
Washer

© 10x12x0.2

| EFW007-04®
@D EFW007-04@

15



m e

EFW007S-03@

Ball Differential

EFW007S-03@
CAP M2.6x6mm

4 N
N ] ]
Y
(2} FHORIHEIRSD \
' TEREDOTEELET,
©) sl Tighten the screws with
— one sheet of paper inserted
" EFW007S-030 between both gears.
? CAP M2.6x6mm
+ J
1-S23006
Cap M3x6mm
@ 1-S53003
SS M3X3mm
TamElicy ER%E
45— by ' WAL,
Motor 2 bl Firmly tighten the set
screw onto the flat spots.

No.37035
JU>/480GOLDT 5 L AE—4Z—21.5T
LE MANS 480 GOLD Brushless Motor 21.5T

el

EFW007-04@
Bushing 6x8
ﬂ%ﬁbﬁim/
rg' Line up holes.
(-
Battery 12 mm

G5R7—7 M
Glass Tape \l\

[

WE7—7CEELTEES,
rg- Mounting ESC by double side tape.
C_J

96441C
Double Sided Tape
mE7T—7

NyT)—
Battery

J

ESC
37051B
LE MANS 240S ESC

Jb+> 240S ESC

AE—Farbta—35— m

94752
FkoVTT—7
Waterproofing Tape

96441C
Double Sided Tape
mET—7

1-S33006H
FH M3x6mm /
=Rk )T T—T%BEVE T,

: ’ INYT!
9 Apply waterproofing tape on the batery.

16




F—>
Chain

@ Fr—EBIBATOTY MGEL.
HESE|OELAIEBERDD,

Chain should go over front and rear sprockets,

then choose where to connect as shown

@ RATARSAIN=T | BDFIT—2 DY A %HETT,
Use a flathead screwdriver to raise the chain tabs

7

SN

EABFI—%I1ET,
Remove unwanted chain links

FI—VEDFEWTTIARVFTY X &ELS,
Connect the chain and close the link with pliers

HREFI—VORBIE2R2R—-IBE,
! Refer page 22 for ride height and chain
sl length adjustment.

T I ==

v V—HROTUWEWREETRIE 2mmiZED
ol 075 AERRLET,
Sl About at least 2 mm of clearance is secured when
chassis is NOT curving.

EE! \ECER
Important ! Note direction.

ﬁ 70> Mal
Front

'fé- UYTIRINT AT 8~ TF I~ DR ERETEET. 2N—VBE,
Sl Chain tension adjusted by rear axle adapter, 22 page reference.
( V @ EM TR L TRIEETLS ) DS DETHE
 MANKETY, THIVEANKET,

1-E015
E-Ring E1.5

/e

@ i EF2>OS-O1G
DY

EF240S-01Q

EF240S-01@—

Sl Press the W mark with your
fingernail and insert it all the way.

O

EF240S-01Q
/ 3 I
@A EFW0140
\ 7 ORGO02CL
O-Ring P2
EFW014 ©
N
EFW014®
=
EFW014G\®
. J

)

N 1‘ SIL0300-8
opx ‘

Fill oil to this line.

V¥ 7 b EREET

rg- BLRAATED
I 4 A IVEREET,
@ Insert shaft all the

way and remove
excess oil.

avILUF
Shock Wrench

17




7

EF244S

24Y
Tires

EFTHO01BK

b

Front Tlre

EF202©
RA—IVLVF
Wheel Wrench

2>

EFTHO001BK
ZOvhe1v
FrontTlre

EFTHO05BK
A

Rear Tlre EFWO007S-05

ETHINC2R—I BB E|ITR—IVT 7 DFFEELTEE LY,
! Refe to page 22 and adjsut ball differential before driving.

19

Q EFTHO05BK
Ul e d
; Rear Tlre
PV
Shock
- . N
TN T EERTABEICRIMITET,
l Install when using the antenna pipe.
EF242S0 -
TUTHEDHEL
17088 f‘ BICLET,
Do not let antenna
;—SSﬁAS:;) 0; wire outside of the
ORGO02BK > tube as damage
P2 will occur.
TUTHE
Antenna Wire

1-S53003

SS M3X3mm

i OL2 4

1-N3033N 1-S13012H
M3 BH M3x12

18




maﬁ‘?«—m b RAVR FH—IV
Body Cut, Paint, Decal

7y MRURTA ST ERITET,
Cut and make holes in the body

J—IbF
S14+7)b— Gold
Light Blue

ABLTIV—

ZEFNTHRRITRAPFNERVET,
Before painting, use a neutral detergent to remove any oil residues and dirt.

RNA—RRA AR TRELET,

Piant with polycarbonate spray.

BB AT RADFREE IV —bEIEHLET,

After painting, remove the protective film from the body shell.

19




mrﬁ‘?‘»r—t'y b RAVb FH—IV
Body Cut, Paint, Decal

BOEOHRIERRIE RS ToK T RTA ERT v H—DOMEEFSL EEIBEICRESER L—RITit
Cl AL MERBHLBLTT. rg‘ EAVES,
Sl K. SAEREGDSATYH—EBETEET, Sl Follow the numbersin
We recommend to use dish detergent to fix the position of the order when applying for
decals. Add few drops of detergent to water and apply between best result.

the decal and body, then position the location. Make sure that
there is no air left between the decal and body when applying.

D 0 OO @@@@@G/D

> @
foo LA AN AV

L%
WOLNY

V=] O

W TOHINOO KV LSINH JHL

WVY3IL IONIOVH OHSOA
S0

Kyags

I
HHN

I

ST3AON TOHLNOD OIavd 1S3ANIH JHL

\
\

\ T L 11

EFB004®

I c v u s H u w
THE FINEST RADIO CONTROL MODELS
K
s

nnnnn
SUSPENSION
SYSTEM

B i e
e e e e s IEEILEE]

ELECTRIC POWERED » L& MANS

i Vs |
KYOSHO RACING TEAM, LE MANS
KYOSHO RACING TEAM LE MANS
o

KYOSHO RACING TEAM |

LIRED LO/RD

EFB004®

FANTOMV ERAND I I I

ANTOM ERAD
ENTOV ERAND  ENSHENR

[t =0

FANTOM -~ s £

Ext

PZF Ext

FANTOM =~ e
FANTOM - &

[Sxcts Ext

V¥ 7 /) 74 w%ffjﬂ;ﬁ
LU ZIA sk sy g PLAZIA rthrrr

PULAZMA ptherrr O PEAZMA skt
ol

FRONTIER =2\

cai3 e

20




mrﬁ?»r—ﬁ‘yh RAVE, Fh—IL
Body Cut, Paint, Decal

EFWO001SZEU T HEE
10mm®DERITET,
Drilla 10mm hole when
mounting EFW001S.

FTavin-v
Option Parts

Wing (Silver/FANTOM EP-4WD)
DAY (VIVIN=[77/ ML EP)

AN—DRERE

How to adjust A Bar.

Gy TORVWEETIES5 O T ONMAINCS8 0 VT HEFIF B E NV R
UV ihRALELET,

On high traction surfaces, Adding a S8 O-ring will improve handling

<Setup Guide>
BRI

Road conditions

&)y 7 ERE

Low Traction

| Standard =

NGy TEEE
High Traction

‘ P3 O-ring
S5 Orange no no
S5 Black no Yes
S5 Orange S8 Orange Yes
S5 Black S8 Orange Yes
S5 Orange S8 Black Yes
S5 Black S8 Black Yes

S5 O-ring
S8 O-ring

21



Fr—Y EERDRELE

How to adjust ride height and chain.

UY7 9 ZIVT T2 —DBHIEEEEZBDECTF I—VDRY LERERETEET,
Chain tension and ride height could be adjusted with rear axle adapter direction

( @/ —RIVRIYav (BEE BARY I EDLY) h O LTRERZDELALBEABZS, (BR:B/ARY BB
Normal Position (Ride height: High/Tension:Tight) Change from A to B without rotating
Y75 2T T A — (Ride height: High/Tension:Loose)
Rear axle adapter 1mm FI—VORIHIMMDZE,

A :> Chain gets loose by Tmm

OnE%E L FAEZS, (BEE EARY WBLY) OALBEAEZR, L THEEERS, (B E/ARY:EDWY)
Rotate the adapter (Ride height: Low/Tension:Loose) Change from A to B and rotate the adapter

. (Ride height: Low/Tension:Tight)
FI—VDRIDIMmp B,

1mm E&L1Imm A 4 EEH1 3mm TS,
Chain gets loose by Tmm and : ;
:> the ride height gets lower by 1.3mm Mark Ride height lower by 1.3mm

B 55 B3 / Ride height chart | s (mm)

0
4 4 4 44 4 406 i 483 49 ()

o . a aofe
Front 3.5 4 4.5 5 5.5 6 6.5
Rear (Hi) 3 3.5 4 4.5 5
Rear (Lo) 3.2 3.7

R—IVT 7 DS

How to adjust Ball Differential

22

BRIDZAVEAN—FVEAREZEDSEQDZ A P EEILTBSHLESIIM2.5F1 OV Fy MafshAA TRELET,
Hold the spur gear and right tire and tighten the M2.5 nylon nut until the left tire does not slip.

TV 7 MEIEDH Y
[B gl DENHISEINCT Y v—
il OB EELEY,
EFW007-04@ Adjust the number of
Nylon Nut washers so that the tip
M2.5x2.0 =] of the differential shaft is
alighed with the surface of
e
BT TR BECORIBLET, s 007_04@ themut.
rz‘ Do not over tighten! Check and makes sure o Washer M2 5x5x0.5 IRt /N2 1\ 7VF RO
gl it move smoothly. B asher Masoxs LI 7y oy —HASTVET,
m Loosen :Y:Xelll There is additional washer
in the Spare Parts Bag.




FANTOM PZF SETUP MANUAL

77 ML PZF D¥E

77 MAPZFOMEREE100%RIFEE BT HICT 7 FLADAWDHEEE R D ICEBR T AL RLBVLEY My A DBEHVET,
Structure of Fantom PZF

THE BEST POLICY IS TO GRASP THE STRUCTURE OF THE MODEL FOR LETTING IT SHOWN THE BEST POSSIBLE RACING CAPABILITY.

1, 7Y MLV RUVY 2LV OR(BER)DEST LK., 7OV MAYDERN) Y24V KVECEREELE T, ZOREREE 7OV DT T4 75 v FIc&UT7)—IcLT
WA THBEEETOEEET OV MIESADDDVEEA. ZDTHEEETOLEIIRENRINE VT RTELEEETRIC) VR VB BIILHTTIOV M2
AVICRENNH DD DD TRE— FREE) VT RA VY HEELTEE>ITSCEVET,

1: Because of the difference in the diameters of the front and rear tires, the front tires rotate faster then the rear ones. He built-in one way clutch make the front

axis running idly when the car going straight; as a result, the model has less running resistance. When the rear wheels come to slip on a course, the front wheels
will be then driven; and the car is kept going straight.

Y24 H 1 EET 5L 700 MAIVPITDORKITWVICEERT S,
When the tear wheels rotate fully, the front ones travel this mach.

2; DEICEEETHSA—F— D BEICITD D S R DFIERDRBIEABIDZ 1 Y TIIEEENTE Y,

ZDEEQDRATPIZODV Y 2A T ERIUHZTNRYEEH D ENEQDTOY MM A PICEREAD OO VAW L A BRI D US> TUWKh bl E g, £fea—
%—')77‘*!2'}‘\"994 YOHBVI )y TESLESEEFAH@B®D 7OV MMAYICHhHhU 7OV MRS T DIRKEICEZDTAEY ZLEWTI—F—&#H BT EH T
BETYS

2; When the car takes a corner, the inside of front wheel goes differently than the out-side one. Then the wheel @ is engaged to be driven, pulling the car into the

direction of the turn. Also while taking corners, if the rear tires @ slip and lose the traction, the driving power works only on the front wheels, @ and @, to enable
it turning smoothly without a spin.

BAVEDEYTAVYT

1: 777 M APZFIZRIEDZ A VRO ETEDFEEEZSTENHRET,

Setting of Tire

1; The running characteristic of the Fantom PZF can be varied by differentials in the diameters of the front and rear tires. (Example)

HEROZ21TVE
nE 1~ A
Differential betw ZT{ )T RE
een Front and Steering Characte
Rear Wheel

Za— I3V B Teh—T S5V %&ED)
Neutral Steering (taking corners according to

=
45mm 50mm 5mm /éf
S

your stick control)
=]
=]
44mm 52mm 8mm
F—=N=RTT(Bofe 54V KURLEH D)
/ Oversteering (turns with a shorter radius than
your control)

48mm 50mm 2mm e

/ / FUE—RFT (Bt v & H5E)

Understeering (turns with a larger turning radius)
2; LEEDRISHLETIRME . BE. 2 VY OAVINTY R RTAGREILEVEVE T, BEZDZA VY ERUVAT TV TRHEEDTEEICEYy T T LTLIEEW,

2; The data described in the above chart is only an indication and may be variable depending upon condition of the driver’s skill, ground surface, bounce of tires,
and the body.




FYTINDEE
How to change the gear diff.

DTNV EFE>THR—ILTZ6mMmI v T L) ZFVYT76mmI v 7 ) IEEBLTRT 7V VIS EEEZ ST EDERET.
You can change the steering feel by changing the ball differential (6mm shaft) to a gear differential (5mm shaft) using the sold separately parts listed below.

BRG407 BRG406 BRG402F

Nut (M3x3.3) Nylon (5pcs Shield Bearing (5x10x4) 4pcs ?hieldﬁﬁ’f ing (5%8x2.5)4pCS | | Flange Bearing (3x6x2.5) 2pcs || LW Wheel Nut (Siiver fpes
Bk (Msxa).shyw g 5({'5)7\) SRR 0N | |2V EATUS B8N | | S3SSRp ameas o || B gt
EF209 5mm Shaft Option Parts /| #7328 —Y
EFW002 5mm Shaft | EFW003 5mm Shaft
[ O o Jmm EF209& i EF21000 &5k
Rear Shaft (FANTOM EP-4WD) Instead of EF209 Instead of EF21000
¥ % 7 M 7> FAEPAWD)
EF210 5mm Shaft
[@@]m fo) o Ol o om ©m
=) () © OO xzpcs SSM3x3mm SS Méx4mm Carbon Gear Diff. Axle (FANTOM EP-4WD) SP Rear Wheel Hub (L/FANTOM EP-4WD)
Rear Wheel Hub (FANTOM EP-4WD) h—=RVFYT 779V (77 b L EP-4WD) SP ¥ ikA —)VINT (/77> b Ly EP-4WD)
)Y iRA—)VINT (T 7 > b IsEPAWD)

@ ©EF21 0
E %SS M3X3mm
BRG406

s 5x8x2.5mm
| EF210©
@
>N
\ %

EF209 / EFW002
EF2020 @H]

EF2100 BRG406

5x8x2.5mm

EF2020 BRG402F

@@ 3 EF210©
&f"‘h

O

EF210©

@ 1-N3033N
M3

EF210 ..
/ EFWO% wHTETR!
'- BCECHDHERLET.
EF2100 sl Do not over tighten! Check and
/ EFW003 makes sure it move smoothly
BRG407
5x10x4mm 5x8x2.5mm
Setup Guide
IA—F UV THRLHMDBRICESZD, /N1 d—F YUV OHRDREREIEL
@ J)y TREOI—F I TERERMEL, LI L YT <5D,
It becomes more steering when cornering, but It becomes more stable when cornering,
tends to be unstable on high-grip surfaces. and make it easier to control overall.
. R=IVT7
Fv7r7 i i
. . Ball Differential
Gear Differential Standard




MEMO

25



Exproded View
SRR

EF218B

92638

g/ EF2195@

@ __EFW022©

_—1-S53014

1708B—

EF2195
1-553003 — e
\.

EF201BH
\ﬁ

%638
) %

T—EFW0220

I\1-553014

EF24250

@®
1553003

EF2395@ \i
EF2395@/MXW007 —(%) £F23950 Z
EFZO]B\% EF2018@ EF2390 } 1-513008H EFW017
EF23950 —g "\/a / @/ 0200 o 8
EF2395@ /®EF239S®/MXW007‘5@ 1-533006H
EF2395Q \ EF2300 é’
@?}) EF2390
= /
® cr018E
EFTHO01BK /v O%/
EF244S 1-50268TPB Q’ @ \ EF2395@®
EF2300/EF2300 \ / EF239S@/MXW007
P EF230@ [
1-513008H EF2300 EF2395@ EF2395@
o EF2425Q
o E2350 %\EFB%@/MXWGW
EF211
*1 \ —EF201BH
' 7 Elgi;g\ TEF23950
T~
\[ & 1-W260705\§ EF2395@
/ g ®
EF211@/EF213@ @ T EF2455 £2050— ORGO2BK °
1-512605H / ?? 1-532606H
D
BRGO34
1—W260705/§ / % EF2305@ __ ?
uT019-" 55%1%8/ / % > _FF205@
| EF235@0~ : U
BE! EF2130 —
Important! EF235@0— ¢ 1 EF237
X NN ___EF205
1 B AV AVE GE) %Y Ol oo oD °
Important! Left (the reverse) screw with a groove line BRG405F 0 = \EF23959
%2 ERLAVEL (B %Y Q 20750
For Left side (with a groove line)
EF2359\ N EF214B
uTo19 ? N
B3\, 1_E020/’3’8
LEZM GEAR RATIO 1-W2607OS\© 33006
STl  CHART ~ j
14 5.07 S\ DY ——FF2050
15 4.73 O /EF2455 EFW02@ 1'533006"‘/8 %
16 4.44 230 o LIS P j oo
17 418 2 e N\ EF2110/ &\
: © EF2130@ EFW0230@
18 3.94 1-W260705/® = /
19 3.74 UT019 —— © % EFTHO01BK
20 3.55 (2350
21 3.38 —— 1-512605H EF2445
EF235@ ‘
22 3.23 EF211© / EF2020
23 3.09 $IL0300-8 /
24 2.96
25 2.84 EF253MO EF253M@
26 2.73 — N'
27 2.63 #300est .
S

© Copyright 2025 KYOSHO CORPORATION / 24 i #x i 1 5

26



EFTHOO05BK

EFW007S—05/

5C222-028

EFW007 040

EFWOO7 040©
.@ @

EFW007- 04@

EFW007- 04@
BRGHT Erwo07-07 x16

EFW007-71

G410

EF201 1 5| /
EFW007-06

@ C% EF2335@
oY >

EF23350 s
1_553033 1-N3033N
1-N3033N  EF2335@

7

%444
)

EF222

EFWO1 49

EFW014@

SK

EF2405-01@

EFW007-06

EF2335@

wo)

EF201BEl

BRG410

o

EFW014©

EFW0075-01©

?/EFWOWS -030

ORGO02CL

)

5C222-04
EFW0140®

EFW0075-03@

EF2405-01@

EF2405-01Q
\ EF2405-010

EF2020@

ESC
EFW0075-03@
MOTOR __EFW0220
RECEIVER EFW0075-03@—
e

_1-N3033N
> B S

__1-W300805

STEERING SERVO S o
W300805 ]
EFW007-04 - — AN I~
W00 = 1-533008H g brcow~
~—S 2 EFw022010—
-W260705 (=) =) EF2445
1-W300805—C2 EFw22-010 @ oRgo3s ~ EFW0220 Eeridossk
rwooros  EFW0220— ) 1-n3033N Wozz-m\e@ —EFW022-010
? & ) = g/1—s33008H
~— 1-W300805 ..
EF2385 5 S
1N126055Fg3ss@/ g g =~ )gEFWOD-O]G) EF253MO
i
g\EFZ?)SS@ EFW0220 - /-EFWOZZ 010

-533012H

1-N12605H 1-W260705

®—
EF2195@ EFW0230
\

065 % EF2195@

/

EF2195@ —

@ %S 792638
P @ EF2195@
6@

o
=/

LY )
g 1-533008H__ g

”% -$33008H EFW0075-02
v g 96647 @ O
1-53301 2>\ ! g EFW007- 04@
Fantom PZF 27

1-533006H

}WOZZO!/ 1

\n./
“1-W300805
N™1-533008H

EFW023@©

1-533008H

L

L

/ﬁ&

Q

@O EFW007- 049

BRG41 1

HHIITE
Assembled




FANTOM PZF PARTS LIST

" ©(m
Button Screw(Hex/M2.6x5/10pcs)
REVER(M2.6x5)(N\vTZ/10A)

1-S12605H 1-S13008H 1-S13012H
BH

(jum

Button Screw(Hex/M3x8/10pcs)
REVER(M3IXS)(NYIZR/10A)

" © (o

Button Screw(Hex/M3x12/10pcs)
REVERM3X12)(N\YZZ/10A)

4-523006
©[jum

TP {Ilm

FH mm

(©)m

Flat Head Screw(Hex/M3x6/10pcs)
HZER(M3X6) (NI Z/10A)

Cap Screw(M3x6/5pcs) TP Bind Screw(M2.6x8/10pcs) Flat Head Screw (M2.6x6/10pcs)
F+ v TEZ(M3%6/5A) TP/ FEZ(M2.6x8/10A) HZEX(M2.6x6)(\v 7 Z/10A)
1-533006H ___J1-S33008H 1-S33012H
FH FH

(©)

Flat Head Screw(Hex/M3x8/10pcs)
HSER(M3x8)(N\ Y Z/10A)

FHmmm

Flat Head Screw(Hex/M3x12/10pcs)
HFER(M3X12)(N\Y7Z/10A)

1-853003
om

Set Screw(M3x3/10pcs)
tv FEZ(M3x3/10A)

1-853014
© [

Set Screw(M3x14/5pcs)
v FER(M3x14/5A)

©b

Nut(M3x3.3) Nylon (5pcs)
FvhM3x33) F1B> (5A)

1-E015
€

E-Ring(E1.5/10pcs)
EU>7(E15/10A)

1-E020
=

E-Ring(E2.0/10pcs)
EV>7(E2.0/10A)

©l

Washer(M2.6x7x0.5/10pcs)
7y —(M2.6x7x0.5/10A)

1-W300805

Ol

Washer(M3x8x0.5/10pcs)
7w +-(M3x8x0.5/10A)

O

Steel Ball 1-8inch 16pcs
TI7R=IV (/84 F/16N)

92638

Snap Pin (10Pcs)
v TEU(10A)

96647

10x12mm Shim Set(0.1/0.2)4pcs
10x12mm 3 stz 1(0.1/0.2)R 418

I:ﬂ x4pcs

Flange Metal 3x6mm (ULTIMA)
TSVIAAI 3%6mm (FILTA)

BRG405F

Flange Bearing(4x8x3)2pcs
2=)URNT )2 (4x8x3)2 A

BRG410

Shield Bearing(6x10x3)2Pcs
=)V RRT) 27 (6x10x3)2A

BRG411

Shield Bearing(6x12x4) 2Pcs
2= VRRT 2T (6x12x4)2 A

BRG034

Shield Bearing(6x15x5) 2Pcs
2=V RART 2T (6x15%5)2 A

Ol

O-Ring(P2/Black) 10Pcs
OUY(P2/75vI)10A

ORGO02CL
Silicone O-Ring(P2/Clear) 10Pcs
220UV (P2 IT)I0A

ol

O-Ring(P3/Orange)10Pcs
0U7(P3/4 L D)10A

1708B

©

Color Antenna (Black/4pcs)
AS=TVTF BFR v TR AN

SC222-04

Shock Gasket 10mm(4pcs)
223y AHRY b 10mm@A)

SIL0300-8

Silicone OIL #300(80cc)
)27 AL #300 (80cc)

High Durability Ball Diff.Grease (10g)
BRAMER—ILT TR (109)

Waterproofing Tape
BakIVT 7T

Sponge Tape(1x100x150)
ARV D 7-7(1x100x150)

©0

4.8 Brass Ball (12pcs)
4875 ZR—IV (12BAY)

EF201B EF202

Bumper & Servo Saver (FANTOM EP-4WD)
INVIN=/HY—RE—/\— (77> L5 EP-4WD)

Diff. Gear (FANTOM EP-4WD)
T 7%V (77> b LA EP-4WD)

i e—1- e
0 ecC—>oe Og
) J,
 —— @EZ'OC"
© x2pcs x2pcs P

Suspension Arm (FANTOM EP-4WD)
HYRT— 15 (T7> b Ly EP-4WD)

Front Axle Mount (FANTOM EP4WD)
TAVNTIRIRT/ M7 b E4AND)

Front Wheel Hub (FANTOM EP<4WD)
TA/MA=IVNT (777 M EP4WD)

Front Wheel Shaft (FANTOM EP-4WD)
707 MRA=)VI % T b (7728 L EP-4WD)

Front Axle (LIFANTOM EP-4WD)
7Y 87OV (U7 7> s EP-4WD)

EF218B

Ladder Chain (FANTOM EP-4WD)
FI— (777 b L EP-4WD)

For Brushed and
. Brushless motor.

I3 TFVLR
SS M3x3mm  £-%-#

|8 A
Il | @”
g L4

© x3pcs (b © x4pcs

Body Mount (FANTOM EP-4WD)
RFA—I b (777 b LA EP-4WD)

Pinion Gear (21T-48P/Long/FANTOM EP-4WD)
EZF ¥ (1T-48P/O2% /77 b L5 EP-4WD)

EF238S

B x2pcs © x2pcs
@)
[c] (d] @mmmm
(Ihﬂlmmm © BH M2.5x8mm

@ BHM2.6x8mm  BH M3x8mm

Servo Saver (FANTOM Ext)
H—RE—I\— (777 M Ext)

Servo Mount (FANTOM Ext)
H—RIUV N (T7V L Ext)

(o)

@ FH M2.6x10mm x4pcs

BS M3x8mm

©H

M3 ylon Nut

Rear Axle Mount (FANTOM Ext)
X7 IRIVR IV (772 b L Ext)

©

© M3.3x8x0.3 x6pcs  M2.6x7x0.5 x6pcs

© xdpcs

Front Sprocket Ext FANTOM EP)
TAYRTOTY bext (772 b L EP)

King Pin Ext 4pcs/FANTOM Ext)
FUTEVEX AN/ T M L Ext)

28



FANTOM PZF PARTS

EF239S
(T mmmm ©{ Jummmmmm Dmmmmmm
© x2pcs O x2pcs O CS M2x12 x4pes @ FH M2x10 2pcs

U]G x2pcs O © Ball 4.8 x4pos ﬂB © M2 xdpos Ball Diff Hub R (Silver/mm)

Linkage Parts (Silver/FANTOM Ext) R=IbT7NTR (1N —/6mm)
U= IX=Y (Z)VIN=/T 7> b s Ext)

EF240S-01 EFW007-04 EFW007S-05

@j @ 0 g | - I:l] . @ ‘
(=]
= D O, Cle
@ 10]] @ x2pcs 10x12mm x4pcs
® o o E-Ring E1.5x3pcs P2 O-Ring oMm25 © M2.6x5x0.5mm
Rear Shock Part (FANTOM Ext) Nylon Nut x2pcs ﬂ x6pcs

¥ 23wy 1= (F72 L Ext)
Z3Y Or> Ball Diff Small Parts (6mm/FANTOM EP) Ball Diff Wheel Bolt (Silver /20cs )

R—=ILT T 1NN — (6mm/ 77>/ b IsEP) F=T TRA=RI =N
EF242S

6mm Shaft

ﬁ @ © CS M2.6x6mm x2pcs

Ball Diff Hub L (Silver/6mm/FANTOM EP)
R—=IVFZINTL(ZIVIN—/6mm/ T 7/ b L EP>

EFW007-06
E P 2 O-Rln @ [
9 SS M3x3mm FH M3x8mm
Front Axle Ext (S/FANTOM Ext) HD Antenna Set (Silver/FANTOM Ext)
TAVNTIRIVE (/77 s Ext HD 727y b (VIVIN=/T 72+ s Ext)
Pressure Plate(2pcs) Ball Diff Spur Gear (71T-48P) Front Shock Spring (2pcs)
EF243 Ty —7L—FQA) R—IVT T RIN—F+ (71T-48P) 70V bavIRT IV QAN)

© o | D=

Front Spring (M/4pcs/FANTOM Ext) LW Wheel Nut (Silver/4pcs/FANTOM EP) | (LW Knuckle Arm (Silver/2pcs/FANTOM EP)
TOVRATIVY MENTZYIAE) | | EREA=IFoh I —NTPVRLE) | |WFv a7 —L I —RA 77 bLEP) @|“m“““|“mlllm .E] 30222 04 x2pcs WMW
IIIII
EF253M ” @ SC222-02B x2pcs
(d} EF240S-01@

Rear Adjust Shock Conversion (Gold/FANTOM Ext)

AR A Y N—aV N\ —VavF v (D—IVF/Ext)
‘ ” EFW023 EFW017
© [c]

Rear A Bar Plate M
Y AN—=TL—FM
EFW007S
6mm Shaft
EFW007S-016 E
Carbon Main Chassis (FANTOM PZF) Carbon Upper Plate (Plazma)
‘I:I m EFW007- 049 H—RIAA v —1y b (T7 N LPZF) h=RUT91=T9F (77ZR)
© []] EFW007-040®
EFW007S-030® EFW022
EFWO007S-02 EFW0075-030@ ‘D EFW007-040
|:| AN © xdpes
& /5N o |
EFW007-04@ EFW007S-05 EFW022-010
EFW022-010  JHIN
EFWO007-06 x2pcs EFW0075.030 C [] ,,,,, EFW022-01@ x2
EFW007-071 CSM2.6x6mm x2pcs U
[B EFW007-040 ggvc\;ozz-m@ EFW022-01Q ORGO3B x2pcs "
y M2.5 Nylon Nut x2pcs range $8 Orange P3 Orange
EFW022-01Q x5
EFW007-04@ | 6x10x0.2mm Shim
BB 6x10x3mm x3pcs BB 6x12x4mm x2pcs ‘ﬂ M2.6x5x0.5mm x6pcs
EFW022-010 1-W300805 x3pcs Dmm
(O EFW007-07 x16pcs S5 Black EFW022-010 M3x8x0.5mm 1-833012H
S8 Black M3x12mm
( é ; E2.0 x4pcs HD A Bar Joint Set (FANTOM PZF)
@ Ball Diff.Grease HDAN—=I 31> M2y M (T72 + LsPZF)

10x12mm xdpcs EFWO007-04@ x2pcs
6mm Ball Diff.Set (Silver /Carbon Shaft ) EFW022-01

6mm R—ILT 71y b (VIVIN\—/H— /T//aﬂH

EFW022-010
EFW022-01Q
EFW007S-01 Ol EFW022-010 ‘ USS Orange  \\ S8 Orange

EFW007S-010 6mm Shaft EFW022-010 x3 ' EFW022-010

| E | S5 Black
[ EFW022-01@
EFW022-01Q) x5 S8 Black
6x10x0.2mm

EFW007S-04© EFW022-01@ x2
M2.5 Nylon Nut x2pcs
6mm Ball Diff Axle (Silver /Carbon/FANTOM EP) @ E2.0 x4pcs Joint Maintenance Parts (FANTOM PZF)
6mmAR—)LT T T N (IVIN—/H—R>/ 77> F [\ EP) i DALV IAYTFVRIN—Y (T 7 R LPZF)

29



FANTOM PZF Option Parts List

EFW001S

i

/
b

Wing (Silver/FANTOM EP/PLAZMA MK3)
IAVY (VIWIN=/T 7 NSEP/TZ AR MK3)

EFW004

Front Double Bearing (Gold/2pcs/FANTOM EP-4WD)
70V MITWAT)VT (T—IVRAN 77 b L EP-4WD)

EFWO005

X

Carbon Suspension Arm (FANTOM EP-4WD)
A—RUFRT—L(T7> [\ EP-4WD)

EFW012B

\‘\;- 7 \\: s
N

\-,‘
Ride Height Adjust Plate (0.5mm/F&R4pcs/Ext)

BRPAETL— b 0.5mm/ai%4AN/ 77> b L Ext)

EFWO013

S/ Pink
H/Blue

)
© S

Front Spring Set (S-Pink/H-Blue/Ext)
7OV rRTVTEy MSEVI/H T Ib—/Ext))

EFW015

Wheel Wrench(5/5.5/12mm)
FA—=IVLVF (5/5.5/12mm)

EFB002

CRC2 Non-Decoration Body (FANTOM EP)
CRQ2 /7L —3avRT+ (77 hsEP)

EFB003

a-2 Non-Decoration Body (Plazma MK3/FANTOM EP)
a-2/>7AL—Y3VRTA (FZAIMK/ 77 b LA EP)

for Gear Diff. Parts

5mm Shaft

Rear Shaft (FANTOM EP-4WD)
U2 v 7~ (77> b L EP-4WD)

EF210

5mm Shaft

i &
&

Rear Wheel Hub (FANTOM EP-4WD)
Y RA—IVINT (77> b L EP-4WD)

G/ Gold

S/ Silver
LW Wheel Nut (4pcs/FANTOM EP)
BRERA—IVFY N GN/ 77~ EP)

EFWO002

5mm Shaft

MEFW003BZ A
Use with EFW003B

Carbon Gear Diff. Axle (FANTOM EP-4WD)

A—RYFYTTTIRIV (T72 [\ EP-AWD)

5mm Shaft

SP Rear Wheel Hub L (Gold/FANTOM EP)
SPUATRA—IVINT L(T—IVUR/T 7 1 LN EP)

©H

Nut(M3x3.3) Nylon (5pcs)
FvbM3x33) 710> (5A)

BRG402F

Flange Bearing(3x6x2.5)2Pcs
TSVINT )Y (3x6X2.5)2 A

,./\\
© ©)

)
Shield Bearing(5x8x2.5) 4Pcs
T—IVRRT 2 (5x8x2.5)4 A

BRG407

Shield Bearing(5x10x4)4Pcs
2=)URNT )2 (5x10x4)4 N

37035 82262-120

R

Seso

LE MANS 480 GOLD Brushless Motor 21.5T
W7 480 J— VR TS5V L AE—2—215T

37051B

=

Racing Sensor Cable(120mm)
L= —4—7)1(120mm)

82278

a 200mm

LE MANS 240S ESC (for Brushless/MAX13.5Turn)
IV 240S ESC (75 L AF/MAX1352—2)

Mini Servo KS3031-04M All Metal Gear
2 ZH—RKS3031-04M A —) L A &) b F itk

PINION GEAR LA GEAR RATIO
Steel Pinion Gear 1/48 Pitch PINION CHART
eel Pinion Gear ItC
| Finion Gear | 14 5.07
AF—VE=A R /48 F s a3
16 4.44
' - om 17 418
§S M3x3mm 18 3.94
19 3.74
PNGS4816 16T  PNGS4822 22T 20 355
PNGS4817 17T PNGS4823 23T :
PNGS4818 18T  PNGS4824 24T 21 3.38
PNGS4819 19T  PNGS4825 25T 22 3.23
PNGS4820 20T  PNGS4826 26T >3 3.09
PNGS4821 21T PNGS4827 27T 7 500
Motor shaft length 25 2.84
E-2-VvTrORE 26 2.73
Min.15mm 27 2.63
-~
]

EFHO01WB/BK EFTHO01W/BK REFTHO05W/BK

WB / White
BK/ Black

Wheel (White/F &R 2pcs/FANTOM EP-4WD)
RA—IV (K74 MEi#EINT 7 b Ly EP-4WD)

EFTH100W

W / White
BK/ Black

Pre-Shaped Front Tire H38° (2pcs)
707 b1V H3E BERREQA)

W / White
BK/Black

Pre-Shaped Rear Tire L25° (2pcs)
Y847 125 BEEEQN

H38° x2pcs
Pre-Shaped Small Tire(H=38p45mm/L=25¢50mm)
INERA (B ERAH=38 0 45mm/L=25 ¢ 50mm)

L25° x2pcs

* —ERIN—YVERFE L TLVRLY \f_—“/b‘ai UET,
ZzDiHa. KB/ \—YREHIZBATNTOET,
Note that some parts are not sold as spare parts!

% AXNT A T2 3 v IN—VERIGWEBH 1 &2 B ZEL,
Please see the website for spare & option parts prices.

www.kyosho.com [E]}

30




"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

KINSDBATESBRERICRSBTWLEET

O RZEID L) G LTLESIBETEANTIN—Y AT a v\ -V ZEA
L TTEBVITETED TEET,

O —VRBETEEBALTWIADN BEITHEWNGER RBFT 51
VY AVvTTHATBHIEDTETT,

KEZWFEICK ) EEXFHRHPRLEY ET, REWEBY 1 MITTHER LT,

XBETFEARIIE - KREMRERLLIIBRFEFEXLOERICLY . BENDHBENTETW
LI DTHOLLHTTESITEL,

1. FFTREEETERDHLTEEL,
FTI . BELDEED CDERELBEVNROWEWBIEICTRIESEEW, SRLED/\— Y DIEED
SHIUSENBATEL T, TORRITHAI/EUREHAE ZHRBIR D EBAN R LRI ET,

i

BIETTHELEDN—YDEE RN OIIFETO RAEADIA >S4 VIN\— YV EEXEI 2R AT NLZT DS TEXTEEY,

IF2 24 VI\—VEXENG THRLED/ N~V DRBEPREFEERSEICTIEXLTLEV, TERSRBRREZH IV
IFIERECTT, BERDTHED BIEICHBREITLET,

KBRS TV ELEELTENET,

A: BURERIAE TR BT B: SIETREG/IN—V % G TENDSH3~4ET

N=VYDORELHEE AX LREZZILS, BEROTHED. HIEIC
BT . BEFLETY,

E A%

IN—VIERE

EREIE D

ATYHA—H

BENTY.

\. J

2.5 ST GWREIIE 5154 5103y T CHEATEST,

( — ~ ) —- ~,S )
REA /M43 v T THBATS,
https://rc.kyosho.com
AT IN=IRD AT I VIN=Y T o) —F
EEERTBATEIENTEET,
. J
REglatt

2430021 #5)1| EIEAHE3050 BA 75 R b 44 25T —TF
OLMLA IR I— Y —IBREET
&5t 046-229-4115 24185 B~2E (FIFRA%FR<) 13:00~18:00



The service mentioned below is available only for Japanese market.

PSR L CABRGROEREES A

chent— tZ‘iE*E RICRSETIEEE T
(2D @uchy. BELTHTLE VDS A ETELE LIS, CHALTIELT:
) e fold, B 1Y ARAEABENAE T

E\Fﬁl TP —HAENSENEEDORIE. HE EL\TJ’L<75 TEEOHENEE AR
\CABEIEZ CERADD A, 77 7 AEEEETHXY <FEEL,

B
RENDEHEE%— rI"?‘E:L—"f— K 3

R HREVNATORIE, TRE1—Y — 8= I OEg < 2T
BEVAEORE, HE Lﬁuu\b%ﬂu/ﬂﬁ&uﬁﬁﬂi%c_ﬁﬁ30352\ 037 BRI E DR — R, (TR ES, HRES
(F—NoO)ERWBEE. K2 BAMICHNSHE LT

szcosmoats: 046-229-4115 szcosmuatiz AR~ SRRERER)1300~1800,

xeosmoats: 046-229-4032 [Iizmmemamsysiry g s

HECOBMOEER : T243-0021  R)IIR EA™ [MEH3050 EAR 7IRAMAATZ2T—TF
REGRINaT 1—Y—H#K=5

-------------------------------------------------------------------------------------------- R e

SIS Bk

BREVE R FAXE FSEE THXY ILEW BIE A RETREDOIAEREE TREL T,
EXDBEIE. BAVEERROIC—ZRE L TILEWL

[ & No.30640 |@%% | FANTOM PZF )
5% BEFE |TEA
CHATE - SE— < 2 A A
MEA A—=h—% [ELLES -
7oR CRAD v
TUHAS
K4 R/CRE by F
cEE | T -
Tl pES
ES=ht =
Fa(=E210)) -
Bk E: ( ) FAX ( )
EHOBRIC =
Ateegs | B ( ) FAX ( )
\ BEE~SRB(REAEH)13:00~18:00 CEEEE A AR : tg | ZAINo. rseam )
( _ N\
BRVEECEAME ar massEo —URPERES(F—No) ZRVSEE LANRBIICTRA S,
\_ )

KRBHARATIE. BEFRDEANBROREICHZANTEVET, BFFRLY D, IXRUEMOGEZECTHY ABEEROEANBRICOEL LTI (1)~C)DIBEZFERTCHE=BI IR
LIEVBTRI2E5GTEEHY TR, ()VBERDBFDEEEZZII G, QERICEDERTAEREZITIEE. O)Y —ERDRHDI=H B DEFLICHTRY 558,

® ket T243-0021 HR/IREARTEE050 EAT Y X b XA > 5T —7F

lCVDSHn REN—LR— @ 1 — X EEEEE 046-229-4115
THE FINEST RADIO CONTROL MODELS www.kyosho.com j’g\ﬁ:ﬁ \,\’é“@' Lj: . ﬁ BEN%HE(*R%‘% E % B,% < )1 3:00~18 : 00

31112509-1 PRINTED IN CHINA




